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Test Result Summary

Test Item

RF Output Power —
Conducted Mode

99% Occupied
Bandwidth & 26dB
Emission Bandwidth

Band Edge Compliance

Conducted Spurious
Emission

Frequency Stability

RF Output Power
(ERP/EIRP) — Radiated
Mode

Field Strength of
Spurious Radiation

Clause Result
FCC IC
RSS 132 Issue 3 section 5.4,
SRSP-503 section 5.1.3 &
FCC Part 2.1046 RSS 133 Issue 6 section 4.1/6.4, Pass
SRSP-510.5.1.2 &
RSS 139 Issue 3 section 6.5
RSS-Gen
FCC Part 2.1049 Issue 4 section 6.6 Pass
RSS 132 Issue 3 section 5.5(i)(ii),
FCC Part 2.1051, 22.917(a)(b), | & RSS 133 Issue 6 section 6.5.1 Pass
24.238(a)(b), 27.53(h) ()(i)) & RSS 139 Issue 3 section
6.6(i)(ii)
RSS 132 Issue 3 section 5.5 (i)(ii)
FCC Part 2.1051, 22.917(a)(b) | & RSS 133 Issue 6 section 6.5.1 Pass
24.238(a)(b) ,27.53(h) ()(i)) & RSS 139 Issue 3 section
6.6(i)(ii)
RSS 132 Issue 3 section 5.3 &
FCC Partzi';gg%a?)(sli’ 22.355, RSS 133 Issue 6 section 6.3 & Pass
’ e RSS Issue 3 section 6.4
RSS 132 Issue 3 section 5.4,
SRSP-503 section 5.1.3 &
FCC;a;BZZ.é())égS?, 525('3)1(%61)(2) RSS 133 Issue 6 section 4.1/6.4, Pass
’ S SRSP-510.5.1.2 &
RSS 139 Issue 3 section 6.5
RSS 132 Issue 3 section 5.5 (i)(ii)
FCC Part 2.1053(a), & RSS 133 Issue 6 section 6.5.1
22.917(a)(b), 24.238(a)(b), Pass

27.53(h)

(i)(ii) & RSS 139 Issue 3 section
6.6(i)(ii)

Note: Testing Performed according to the procedure given in 971168 D01 Power Meas License
Digital Systems v02r02.
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List of Test and Measurement Instruments

A TUVRheinland®

Equipment Manufacturer Model Serial Calibration Periodicit Used for
quip Name Number Due Date y Test Iltems
EMI Test Receiver Rohde & ESU 40 100288 23.11.2016 | Yearly
Schwarz
Broadband Frankonia ALX-4000 | ALXA000- 1 56010017 | vearly
Antenna 806
Active Loop .
Antenna Frankonia LAX-10 LAX-10-800 22.12.2016 Yearly Spurious
Broadband Horn . Radiated
Antenna Frankonia HAX-18 HAX18-802 14.03.2017 Yearly Emissions
Double-Ridged
Waveguide Horn ETS Lindgren 116706 00107323 02.11.2016 Yearly
Antenna
Anechoic Chamber Frankonia - - -
Agilent
Spectrum Analyser . E4407B US41192772 | 23.04.2017 Yearly
Technologies
Signal Analyzer Rohde & FSV7 101644 07.12.2016 Yearly Antenna -
Schwarz Port
E”g;‘;rr‘n“;ee’:ta' Envisys EM80-40H | ET/022/14-15 | 09.06.2017 Yearly Conducted
- - Test
Wideband Radio Rohde & ests
Communication Schwarz CMW500 158345 26.09.2017 Yearly

Tester

Testing Facilities:

TUV Rheinland (India) Private Limited
108 , Beside ISBR Business School,
Electronic city Phase |
Bangalore - 560 100.
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General Product Information

Product Function and Intended Use

The Algiz RT7 is a rugged tablet, designed for use by field personnel in demanding conditions. It integrates
best-in-class connectivity with efficient computing and multimedia features. The tablet runs Android
Lollipop (5.1.1) operating system, and comes pre-installed with many Google applications, including
Google Play.

Ratings and System Details

Release Versions Rel 99, Rel 5 & Rel 6.
Channel Spacing 200kHz
Number of Antenna One

Antenna Gain and

Antenna type 0dBi & Integrated Antenna

Internal Battery Pack -> 3.7- 4.2 VDC &

Supply Voltage to Product Adaptor 5VDC to EUT

Storage Temperature -> -40°C to +70 °C  Operating Temperature->

Environmental -20°C to 50°C in humidity up to 95% noncondensing.

Test Conditions:
Supply Voltage: 3.7- 4.2 VDC & Adaptor 5VDC to EUT

Environmental conditions:
Temperature: +24.6° C RH: 56%

Test Report No.: 19660245 001 Date: 13.10.2016 Page 5 of 49
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Equipment used for testing as identified in below Table.

A_ TUVRheinland"

Equipment Used for S/N Number IMEI No. Hardware Version Svc:afrt;/\i/g;e
Conducted .
911381250014927 & . . Android 5.1.1,
Measurement on 6G010057 011381250014935 Engineering Sample LMY47V’
Antenna Port
. 911381250019983 & . . Android 5.1.1,
Radiated Mode Test 6G010310 911381250019991 Engineering Sample LMY47V’

Summary of Measured Power & Emission Designator:

Maximum Power Measured Output
- Conducted P Emission
FDD Band Power (dBm) .
Mode (PK) Radiated Mode Designator
dBm Watt

2 26.67 | 0.46451 22.89 4AM18FOW

4 26.39 | 0.43551 21.62 4M19 FOW

5 25.76 | 0.37670 16.45 4M17 FOW

Note: Product Rugged 7" Tablet has multiple protocols. All the supported wireless protocols and their

respective test report numbers are mentioned in the below table.

Radio Protocol

Report Number

NFC

19660243 001

Wi-Fi (IEEE 802.11bgn)

19660240 001

BLE 19660242 001
Bluetooth (BDR+EDR) 19660241 001
GSM 19660244 001
LTE 19660246 001

Test Report No.: 19660245 001

Date: 13.10.2016
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Test Set-up and Operation Mode

Principle of Configuration Selection

Transmission was enabled with help of CMW500 on low, mid and high channel

Test Operation and Test Software

No Special Test software used for enabling the Transmission, SIM inserted in EUT to communicate with
CMW500 simulator.

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance

A ferrite bead was used on the USB cable which is connected to the adaptor (accessory) closer to the
DUT during testing. Refer appendix 1 for test setup photos.
Ferrite no. 742 711 12 & 742 717 33 (make: Wurth Electronics).

Test Modes — Data Rates and Modulations

For Radiated spurious emissions, the tests were performed for all data rates and only worst case results

are reported in this report.

W-CDMA - Frequency List of Low/Mid/High channel
Channel/Frequency . .
FDD Band (MH2) Low Mid High
2 Channel No. 9262 9400 9538
Frequency 1852.4 1880 1907.6
4 Channel No. 1312 1412 1513
Frequency 1712.4 1732.4 1752.6
5 Channel No. 4132 4183 4233
Frequency 826.4 836.6 846.6
W-CDMA Frequency band details
Uplink Frequenc Downlink Frequenc
FDD Band P a y a y
(MHz) (MHz)
2 1852.4 — 1907.6 1930 — 1990
4 1712.4 -1752.6 2110 - 2155
5 826.4 — 846.6 869 -894

Test Report No.: 19660245 001 Date: 13.10.2016 Page 7 of 49
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Operational description

Whether you're collecting data, crunching numbers or viewing graphics, the Algiz RT7’s powerful
Qualcomm quad-core processor provides reliable, uninterrupted work performance.

And the Algiz RT7 doesn’t just run Android flawlessly — its capacitive touchscreen also enhances the
Android experience with five-point multi-touch capability, 600-nit high-brightness sunlight readability and
chemically strengthened glass.

Yet the Algiz RT7 also meets stringent MIL-STD-810G military standards for withstanding extreme
temperatures, drops and vibrations, and its IP65 rating means it's waterproof and fully protected against
sand and dust.

Test Report No.: 19660245 001 Date: 13.10.2016 Page 8 of 49
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Test Methodology

Frequency Range 9 kHz -30 MHz
Test performed as per ANSI C63.10-2013 section 6.4

The loop Antenna was placed at 1m above the ground plane & EUT is 3 meters far from the measuring
antenna. With 3m measurement distance, correction data were applied to the measured results. The test
arrangement, measuring antenna guidelines and operational configurations in 6.3.1 and 6.3.2, shall be
followed. The measurement antenna shall be positioned with its plane perpendicular to the ground at the

Specified distance, when perpendicular to the ground plane, the lowest height of the magnetic antenna
shall be 1 m above the ground and shall be positioned at the specified distance from the EUT.EUT & its
associates are placed on non-conducting table of 0.8m height which is placed on the turn table, For each
measurement antenna alignment, the EUT shall be rotated through 0° to 360° on a turntable. The report

shall list worst case emission results, for each of the parallel & perpendicular orientations.

EUT

3m test distance
@ | | 2 EMI-Receiver

C— 1

\

Frequency Range 30MHz to 10" harmonics of the highest fundamental frequency
Test performed as per ANSI/TIA-603-D-2010 Clause 2.2.12/17

ERP/EIRP Radiated Power & Radiated spurious emission test are performed as below.

The equipment under test is placed on non-conductive table at 3m away from the receive antenna in
accordance with above mentioned standard. Turn table is rotated through 360 degree, and receiver
antenna height is varied in order to determine the level of maximum emission. The maximum emission
level and position of the maximized emission is recorded with use of spectrum analyzer.

The EUT is substituted by a substitution antenna. The substitute antenna is connected to a signal
generator. Adjust the output level of the signal generator to get the same power recorded in with EUT and

record the power level of Signal Generator. The cable loss at the test frequency should be compensated

Test Report No.: 19660245 001 Date: 13.10.2016 Page 9 of 49
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The Power is calculated by the following formula

Pd (dBm) =Pg (dBm)-Cable Loss (dB) +Antenna Gain (dB)

Where

Pd is the dipole equivalent power.

Pg is the generator output power into the substitution antenna

These steps are repeated with the receiving antenna in the both vertical & horizontal polarization
Measurement Method

R S S e e S S S S RS R e e e mm e e e e e

STANDARD
TRANSMITTER
UNDER TEST | TRANSMITTER

LOAD

SPECTRUM
ANALYZER

TURNTABLE
| STANDARD TEST SITE

Lo o i o o o v i o o i i  m m mm mm m e R  mm  m m mm

Substitute measurement method

i e R T ———

Substitution  Test
Antenna  Antenna

RF SIGNAL
GENERATOR

SPECTRUM
ANALYZER

TURNTABLE
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Test Results

RF Output Power — Conducted Mode
Results Pass

FCC Part 2.1046 & RSS 132 Issue 3 section 5.4, SRSP-503 section 5.1.3 &
RSS 133 Issue 6 section 4.1/6.4, SRSP-510.5.1.2 & RSS 139 Issue 3 section 6.5,

Measurement Bandwidth (RBW) = OBW
Detector Function Peak/Average

Specification

Test Setup:

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

EUT

Note: For measurement of RF Output Power, section 5.1.1 in “971168 D01 Power Meas License Digital
Systems v02r02” was used & Attenuator & Cable loss included in the test results

Note: Cable Loss (1.8dB) + Attenuator (10dB) are considered for Band 2
Cable Loss (1.4dB) + Attenuator (10dB) are considered for Band 4
Cable Loss (1.0dB) + Attenuator (10dB) are considered for Band 5

Test Results

Test Case : Release 99 12.2kbps RMC

UARFCN PAPR
FDD UARFCN Channel Measured Power | Measured Power | PAPR Limit

Band | Channel No. Frequency (dBm) - Peak (dBm) - Average (dB)
(MH2) (dB)
9262 1852.4 25.65 19.55 6.1 <13
2 9400 1880 25.98 20.62 5.77 <13
9538 1907.6 26.06 19.47 6.59 <13
1312 1712.4 25.09 17.98 7.11 <13
4 1412 1732.4 25.34 18.49 6.85 <13
1513 1752.6 25.64 20.14 5.5 <13
4132 826.4 25.58 19.19 6.39 <13
5 4183 836.6 25.18 19.09 6.09 <13
4233 846.6 25.39 20.57 4.82 <13

Test Report No.: 19660245 001 Date: 13.10.2016 Page 11 of 49
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Summary of the gain factor used for Rel 5 (HSDPA) Measurement

Summary of gain factor settings on the R&S®CMW500

Subtest [i{= pd AACK ANACK Acal

1 2 15 8 8 8

2 " 15 8 8 8

3 15 8 8 8 8

4 15 4 8 8 8

Test Case : HSDPA Rel 5
FDD UARFCN Lcjzﬁ:rf nC e|\|| Measured Mg?j\l/gre ‘ pApR | PAPR
Band Subset Chﬁgnel Frequency (dBrZ(;v-veI;eak (dBm) - (dB) Iz:jn;')t
' (MHz) Average

9262 1852.4 24.71 20.01 4.7 <13
1 9400 1880 24.97 20.47 45 <13
9538 1907.6 25.29 20.61 4.68 <13
9262 1852.4 25.71 19.08 6.63 <13
2 9400 1880 26.06 20.2 5.86 <13
5 9538 1907.6 25.96 20.32 5.64 <13
9262 1852.4 25.53 19.56 5.97 <13
3 9400 1880 25.98 20.14 5.84 <13
9538 1907.6 26.25 20.24 6.01 <13
9262 1852.4 25.59 19.52 6.07 <13
4 9400 1880 26.04 20.1 5.94 <13
9538 1907.6 26.67 20.25 6.42 <13
1312 1712.4 24.16 19.59 4.57 <13
1 1412 1732.4 24.43 20.02 441 <13
1513 1752.6 24.37 19.72 4.65 <13
1312 1712.4 25.71 19.22 6.49 <13
2 1412 1732.4 25.58 19.61 5.97 <13
4 1513 1752.6 25.73 19.34 6.39 <13
1312 1712.4 25.5 19.17 6.33 <13
3 1412 1732.4 25.58 19.46 6.12 <13
1513 1752.6 25.66 19.32 6.34 <13
1312 1712.4 255 19.58 5.92 <13
4 1412 1732.4 25.46 19.46 6 <13
1513 1752.6 25.72 19.78 5.94 <13
4132 826.4 24.56 19.8 476 <13
1 4183 836.6 24.85 19.76 5.09 <13
5 4233 846.6 24.28 19.6 4.68 <13
4132 826.4 25.36 19.45 5.91 <13
2 4183 836.6 25.94 19.35 6.59 <13
4233 846.6 25.15 19.15 6 <13

Test Report No.: 19660245 001
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4132 826.4 25.33 19.26 6.07 <13
3 4183 836.6 25.26 19.33 5.93 <13
4233 846.6 24.96 19.24 5.72 <13
4132 826.4 25.3 19.56 5.74 <13
4 4183 836.6 25.35 19.43 5.92 <13
4233 846.6 24.98 19.38 5.6 <13

Summary of the gain factor used for Rel 6 (HSDPA & HSUPA) Measurement

Summary of gain factor settings on the R&S*CMWS500

Subrest Ac Ad AACK ANACK Acql AE-DFCCH | AG Index E-TFCI
10 15 | | B i 20 5
2 8 15 a 8 B B 12 67
3 15 o a 8 B B 15 2
4 2 15 | 8 B ] 17 T
L] 15 a a 0 o 12 &7
Test Case : HSPA Rel 6 (HSDPA & HSUPA)
Measured
FDD Subset UARFCN Léﬁzrllzr?el\ll Measured Power Power PAPR PL'IA‘nI:II?
Band Channel No. (dBm) - Peak (dBm) - (dB)
Frequency (dB)
Average
9262 1852.4 25.97 19.12 6.85 <13
1 9400 1880 25.54 19.41 6.13 <13
9538 1907.6 24.17 19.63 454 <13
9262 1852.4 25.77 18.44 7.33 <13
2 9400 1880 26.29 18.75 7.54 <13
9538 1907.6 26.31 19.25 7.06 <13
9262 1852.4 25.87 18.91 6.96 <13
2 3 9400 1880 25.87 19.28 6.59 <13
9538 1907.6 26.22 18.97 7.25 <13
9262 1852.4 26.03 18.95 7.08 <13
4 9400 1880 26.25 19.15 7.1 <13
9538 1907.6 26.46 19.59 6.87 <13
9262 1852.4 26.28 19.57 6.71 <13
5 9400 1880 25.45 19.61 5.84 <13
9538 1907.6 25.71 19.44 6.27 <13
1312 1712.4 24.06 18.74 5.32 <13
1 1412 1732.4 23.39 18.87 452 <13
1513 1752.6 24.15 18.74 541 <13
1312 1712.4 26.11 18.23 7.88 <13
4 2 1412 1732.4 26.3 18.42 7.88 <13
1513 1752.6 26.15 18.24 7.91 <13
1312 1712.4 26.04 18.44 7.6 <13
3 1412 1732.4 25.8 18.79 7.01 <13
1513 1752.6 26.39 18.21 8.18 <13
4 1312 1712.4 25.9 18.69 7.21 <13

Test Report No.: 19660245 001 Date: 13.10.2016 Page 13 of 49
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1412 1732.4 26.1 18.89 7.21 <13

1513 1752.6 25.84 18.6 7.24 <13

1312 1712.4 25.07 18.37 6.7 <13

5 1412 1732.4 25.58 19.91 5.67 <13
1513 1752.6 24.97 18.26 6.71 <13

4132 826.4 24.6 19.01 5.59 <13

1 4183 836.6 24.39 18.84 5.55 <13
4233 846.6 23.71 19.23 4.48 <13

4132 826.4 25.76 17.82 7.94 <13

2 4183 836.6 25.35 17.75 7.6 <13
4233 846.6 25.48 18.00 7.48 <13

4132 826.4 25.29 18.18 7.11 <13

5 3 4183 836.6 25.73 18.00 7.73 <13
4233 846.6 25.27 17.96 7.31 <13

4132 826.4 25.36 18.72 6.64 <13

4 4183 836.6 25.69 18.55 7.14 <13
4233 846.6 25.25 18.76 6.49 <13

4132 826.4 25.36 19.03 6.33 <13

5 4183 836.6 25.46 19.57 5.89 <13
4233 846.6 25.54 19.01 6.53 <13

* PAPR - Peak to Average Power Ratio.

Test Report No.: 19660245 001 Date: 13.10.2016 Page 14 of 49
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99% Occupied Bandwidth &
26dB Emission Bandwidth
Result

Specification

Measurement Bandwidth (RBW)
Detector Function

Requirement

Test Setup:

EUT

A_ TUVRheinland"

Pass

FCC Part 2.1049 & RSS-Gen Issue 4 section 6.6
> 100KHz ( 1 to 5% of anticipated OBW)

Peak
Reporting Only.

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

Note: For measurement of Occupied Bandwidth, section 4.2 in “971168 D01 Power Meas License Digital

Systems v02r02” was used.

Test Results

Release 99 12.2kbps RMC
99% Occupied 26dB Emission
FDD Band i Léf;;i%ﬁ';y”};”ﬁ;' Bandwidth Bandwidth
' (MH2z) (MH2z)
9262 1852.4 4.18 4.70
2 9400 1880 4.18 4.71
9538 1907.6 4.18 4.71
1312 1712.4 4.19 4.69
4 1412 1732.4 4.17 4.70
1513 1752.6 4.19 4.69
4132 826.4 4.16 4.83
5 4183 836.6 4.16 4.70
4233 846.6 4.17 4.71

Test Report No.: 19660245 001
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Ref 33.8 dBm Atten 35 dB

#Peak

Lﬂﬂ 9}_,-—“-1--1- L T T VH“""\-Q

10 7

dB/ 3/ V&

Offst o L .

dB

Center 1.852 GHz Span 10 MHz

#Res BW 100 kHz #/BW 300 kHz Sweep 4 ms (401 pts)
Occupied Bandwidth Occ BW % Pwr 99.00 %

4 1 83? M HE xdB -26.00dB

Transmit Freq Error -5.384 kH=z
% dB Bandwidth 4.701 MH=z

FDD Band 2 _ Channel No. 9262

Ref 33.8 dBm Atten 35 dB
#Peak
Log o BT T
10 7 i
dBf Y =
Offst f NI

1 1 .3 WMM

dB

Center 1.88 GHz Span 10 MHz
#Res BW 100 kHz #A/BW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1829 MHz xdB -26.00 dB

Transmit Freq Error -11.587 kHz

» dB Bandwidth 4711 MHz

FDD Band 2 _ Channel No. 9400
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Ref 33.8 dBm Atten 35 dB
#Peak

Log o
10 E: - 2

dB/ >/ L €
Offst . 4 N

11.8 I

dB

Center 1.908 GHz Span 10 MHz
#Res BW 100 kHz #FBW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1769 MHz xdB -26.00 dB

Transmit Freq Error -17.372 kHz

» dB Bandwidth 4711 MHz

FDD Band 2 _ Channel No. 9538

Ref 33.4 dBm Atten 35 dB
#Peak
Log

10 !?
dB/ 3/ =

Offst / L
11.4 I s ottt e

dB

R e S S = MW?

Center 1.712 GHz Span 10 MHz
#Res BW 100 kHz #FBW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth OccBW % Pwr  99.00 %
4.1865 MHz xdB  -26.00 dB

Transmit Freq Error 5.583 kHz
» dB Bandwidth 4 692 MHz

FDD Band 4 _ Channel No. 1312
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Ref 33.4 dBm Atten 35 dB
#Peak
Lﬂ'g R T L R

10 f R
dBf 3/ Ks
Offst ) i (S W

M4 [ T T

dB

Center 1.732 GHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Pwr 9900 %
4.1707 MHz xdB  -26.00 dB

Transmit Freq Error -10.149 kHz
% dB Bandwidth 4.698 MHz

FDD Band 4 _ Channel No. 1412

Ref 33.4 dBm Atten 35 dB
#Peak
L‘m ?;w"“‘«'h““vww“ AT m-q-mM_\'Q
10 7

def >/ €

Offst / h

dB

Center 1.733 GHz Span 10 MHz
#Res BW 100 kHz #BW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1882 MHz xdB -26.00 dB

Transmit Freq Error -7.796 kHz

» dB Bandwidth 4 694 MHz

FDD Band 4 _ Channel No. 1513

Test Report No.: 19660245 001 Date: 13.10.2016 Page 18 of 49
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Ref 33 dBm Atten 35 dB
#Peak
L S ST
0 o %
10 7
dB/ 2 €
Offst  [pyerpr WY s g
1
dB
Center 826.4 MHz Span 10 MHz
#Res BV 100 kHz #UBW 300 kHz Sweep 4 ms (401 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1 588 M HE xdB  -26.00 dB
Transmit Freq Error -34 747 kHz
% dB Bandwidth 4.827 MHz

FDD Band 5 _ Channel No. 4132

Ref 33 dBm Atten 35 dB
#Peak
Log T St I R NS 2
10 / }
dB/ 3/ K

Offst o bl e
11 R e A = e

dB

Center 836.6 MHz Span 10 MHz
#Res BW 100 kHz #FBW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1628 MHz xdB -26.00 dB

Transmit Freq Error 28.871 kHz

» dB Bandwidth 4 695 MHz

FDD Band 5 _ Channel No. 4183

Test Report No.: 19660245 001 Date: 13.10.2016 Page 19 of 49
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Ref 33 dBm Atten 35 dB
#Peak

Log PV M —

10 f? %\
dB/ > 7 T €
Offst |, ot o L
11
dB

Center 846.6 MHz Span 10 MHz
#Res BW 100 kHz #ABW 300 kHz Sweep 4 ms (401 pts

Occupied Bandwidth Occ BW % Pwr 9900 %
4.1727 MHz xdB  -26.00 dB

Transmit Freq Error -32.547 kHz
* dB Bandwidth 4707 MHz

FDD Band 5 _ Channel No. 4233

Release 6 (HSDPA & HSUPA)
99% Occupied 26dB Emission
FDD Band C;JaAnF;Feﬂ\\:o_ Léf;;iiﬁ'ﬁ};”:;' Bandwidth Bandwidth
(MH2) (MH2z)
9262 1852.4 4.18 471
2 9400 1880 4.17 4.69
9538 1907.6 4.18 4,70
1312 1712.4 4.18 4.68
4 1412 1732.4 4.18 4.70
1513 1752.6 4.16 4.67
4132 826.4 4.15 4.68
5 4183 836.6 4.17 4,72
4233 846.6 4.19 4.70

Test Report No.: 19660245 001 Date: 13.10.2016 Page 20 of 49
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Ref 30 dBm Atten 30 dB

#Peak

Lﬂg ™ e i ey KU G L T U Y

1“ . !|f ﬁ"«[ -~

db/ 7] L

Offst | mcdastmeseatanr” LS S

11.8

db

Center 1.852 GHz Span 10 MHz

#Res BUW 100 kHz #/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %

4 1881 MHz xdB  -26.00 dB

Transmit Freq Error -2 861 kHz
% dB Bandwidth 4713 MHz

FDD Band 2 _ Channel No. 9262

Ref 30 dBm Atten 30 dB
#Peak
L P TR PRy R oy
0 !
>/ |«
dB/ ! h
Offst | e e
11.8
dB
Center 1.88 GHz Span 10 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1773 MHz xdB -26.00 dB
Transmit Freq Error -10.596 kHz
* dB Bandwidth 4.695 MHz

FDD Band 2 _ Channel No. 9400
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Ref 30 dBm Atten 30 dB
#Peak
Log
10 £

N Y
dBf i
Offst ™
11.8
dB

Center 1.908 GHz Span 10 MHz
#Res BW 100 kHz #/BWW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
4.1854 MHz xdB  -26.00 dB

Transmit Freq Error -17.100 kHz
» dB Bandwidth 4708 MHz

FDD Band 2 _ Channel No. 9538

Ref 29.6 dBm Atten 30 dB

#Peak
Lﬂ-g A,mwwmﬁ

10 / e
dB/ ] e
Dﬂ:st J_'Idl—ﬂ—l’l' & '-u-"‘FI Hhmﬁmw
14 [

dB

¥

Center 1.712 GHz Span 10 MHz
#Res BW 100 kHz #/BWW 300 kHz Sweep 9.99 ms (1000 pts

Occupied Bandwidth Occ BW % Pwr  99.00 %
4.1895 MHz xdB  -26.00 dB

Transmit Freq Error 1.196 kHz
» dB Bandwidth 4 688 MHz

FDD Band 4 _ Channel No. 1312

Test Report No.: 19660245 001 Date: 13.10.2016 Page 22 of 49
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Ref 29.6 dBm Atten 30 dB
#Peak
10 / ;
— -
dB/ il o
Offst  |ursbpressiniafui” it M A H
1.4
dB
Center 1.732 GHz Span 10 MHz
#Res BV 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1 856 M HE xdB  -26.00 dB
Transmit Freq Error -3.338 kH=z
* dB Bandwidth 4.708 MHz
FDD Band 4 _ Channel No. 1412
Ref 29.6 dBm Atten 30 dB
#Peak
Log }M i ..*.wmwﬁ
10 [ y
— .
dB/ i L
{}ﬂ:ﬁt — J-.l_.|-.]_|-_'_ll T -f‘} I\“r....u. -}i___l AT
1.4 [
dB
Center 1.753 GHz Span 10 MHz
#Res BV 100 kHz #UBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
4 16?1 MHE xdB  -26.00 dB
Transmit Freq Error -6.596 kHz
¥ dB Bandwidth 4 677 MHz

FDD Band 4 _ Channel No. 1513

Test Report No.: 19660245 001 Date: 13.10.2016 Page 23 of 49
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Ref 29.2 dBm

Atten 30 dB

#Peak

Log

et TP Y A 'h?‘

10

dB/

Offst  fumswrnprstr B B e

11

dB

Center 826.4 MHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Pwr 99.00 %
4 1535 MHz xdB  -26.00 dB
Transmit Freq Error -28.595 kHz
» dB Bandwidth 4 685 MHz

FDD Band 5 _ Channel No. 4132

Ref 29.2 dBm Atten 30 dB
#Peak
L i it x --—--w.mm-ﬁﬂm
°g Pal R
10 7 ,
—_ -
de/ i} Ml

11

dB

Center 836.6 MHz Span 10 MHz
#Res BW 100 kHz #V/BW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %
41717 MHz xdB -26.00dB
Transmit Freq Error 28.403 kHz
* dB Bandwidth 4.720 MHz

FDD Band 5 _ Channel No. 4183

Test Report No.: 19660245 001 Date: 13.10.2016 Page 24 of 49
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Ref 29.2 dBm Atten 30 dB

#Peak

Log i s i R

10 NI "

dB/ T T "

offst [ T

11

dB

Center 846.6 MHz Span 10 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts
Occupied Bandwidth Occ BW % Puwr 99.00 %

4 1946 MHE xdB  -26.00 dB

Transmit Freq Error -22 428 kHz
» dB Bandwidth 4704 MHz

FDD Band 5 _ Channel No. 4233
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Band Edge Measurement
Result

Specification

Measurement Bandwidth (RBW)
Detector Function

Requirement

Test Setup:

EUT

A_ TUVRheinland®

Pass

FCC Part 2.1051, 2.1057, 22.917(a)(b), 24.238(a)(b),27.53(h) &
RSS 132 Issue 3 section 5.5, RSS 133 Issue 6 section 6.5 (i)(ii),
RSS 139 Issue 3 section 6.6(i)(ii)

100 kHz

Average

Shall be attenuated below the transmitter power (P in watt) by at least 43+10log(P)
dBm,

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

Note: For measurement of Band Edge Measurement, section 6.0 in “971168 D01 Power Meas License
Digital Systems v02r02” was used, Attenuator & Cable loss included in the test results

Note: Cable Loss (1.8dB) + Attenuator (10dB) are considered for Band 2
Cable Loss (1.4dB) + Attenuator (10dB) are considered for Band 4
Cable Loss (1.0dB) + Attenuator (10dB) are considered for Band 5

Release 99 12.2kbps RMC
UARFCN Band edge
UARFCN Channel Frequency Band Edge Limit
FDD Band Value
Channel No. Frequency Range (dBm) (dBm)
(MHz) (MH2)

5 9262 1852.4 1849 — 1850 -20.3 -13

9538 1907.6 1910 -1911 -20.91 -13

4 1312 1712.4 1709 - 1710 -20.85 -13

1513 1752.6 1755 — 1756 -23.93 -13

5 4132 826.4 823 - 824 -21.88 -13

4233 846.6 849 - 850 -26.34 -13

Test Report No.: 19660245 001

Date: 13.10.2016

Page 26 of 49
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Mkr1 1.850000 GHz
Ref 16.6 dBm Atten 15 dB 20.3 dBm
#Avg
Leg PR T

10 y g
dB/ ;’
Offst
11.8

|
o ; |
)

13.0
dBm

e T =

w1 52

$3 FC -w"‘m.,mw"‘*“ﬂ P,
AA

Center 1.852 GHz Span 20 MHz

Res BW 100 kHz #A/BW 300 kHz Sweep 19.98 ms (1000 pts)

FDD Band 2 _ Channel No. 9262

Mkr1 1.910000 GHz
Ref 16.6 dBm Atten 15 dB -20.91 dBm
#Avg

Log B e i T
10

dB/ f
Offst ||
11.8

|
b]] $
ek A -
Phvg ,’f -‘M"\\

100 b

7]

S3 FC e,
AA

dB [

Center 1.908 GHz Span 20 MHz
Res BW 100 kHz #A/BW 300 kHz Sweep 19.98 ms (1000 pts)

FDD Band 2 _ Channel No. 9538

Test Report No.: 19660245 001 Date: 13.10.2016 Page 27 of 49



www.tuv.com

A_ TUVRheinland”

Ref 16.2 dBm

Mkr1 1.710000 GHz

Atten 15 dB -20.85 dBm

#Avg
Log

10
dB/

f

Offst
1.4

dB
DI

3.0
dBm

PAvg
100

|
¢
B

w1 52
53 FC

AA

Center 1.712 GHz
Res BW 100 kHz

Span 20 MHz
#ABW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 4 _ Channel No. 1312

Ref 16.2 dBm

Mkr1 1.755000 GHz

Atten 15 dB -23.93 dBm

#Avg
Log

10
dB/

\

Offst
11.4

db
DI

13.0
dBm

PAvg
100

|
;
\
g

w1 52
53 FC

AA

Center 1.753 GHz
Res BW 100 kHz

Span 20 MHz

#/BW 300 kHz Sweep 19.98 ms (1000 pts)

FDD Band 4 _ Channel No. 1513

Test Report No.: 19660245 001
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Mkr1 824.000 MHz
Ref 15.8 dBm Atten 15 dB -21.88 dBm
#hvg

Log N

10 T

dBf

n | \

o ¢ |
0 | |
o o -
ok s

AL

Center 826.4 MHz Span 20 MHz
Res BW 100 kHz #A/BW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 5 _ Channel No. 4132

Mkr1 849.000 MHz
Ref 15.8 dBm Atten 15 dB 26.34 dBm
#hvg
Leg
10 AR RN
dBr i
Offst J
11

dB r
DI

\l

dBm N T
00 et e, -
i o,
AA

13.0 j

Center 846.6 MHz Span 20 MHz
Res BW 100 kHz #ABW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 5 _ Channel No. 4233

Test Report No.: 19660245 001 Date: 13.10.2016 Page 29 of 49
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Release 6 (HSDPA & HSUPA)
UARFCN Band edge
UARFCN Channel Frequengy Band Edge Limit
FDD Band Value
Channel No. Frequency Range (dBm) (dBm)
(MH2) (MH2)
5 9262 1852.4 1849 — 1850 -20.93 -13
9538 1907.6 1910 - 1911 -22.44 -13
4 1312 1712.4 1709 - 1710 -22.01 -13
1513 1752.6 1755 - 1756 -24.50 -13
5 4132 826.4 823 - 824 -20.30 -13
4233 846.6 849 - 850 -24.14 -13
Mkr1 1.850000 GHz
Ref 20.8 dBm #Atten 20 dB -20.93 dBm
Avg
Leg
10
dB/ i W
Offst
11.8
dB [ l
DI 1 ||
13.0 T l
dBm
PAvg m__J Nare
100 e [~
w1 s2 ra R
S3 FC I s,
AA T T
Center 1.852 GHz Span 20 MHz
#Res BW 100 kHz #/BW 300 kHz Sweep 19.98 ms (1000 pts)

FDD Band 2 _ Channel No. 9262

Test Report No.: 19660245 001 Date: 13.10.2016 Page 30 of 49
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A TUVRheinland”

Ref 20.8 dBm

Mkr1 1.910000 GHz
#hAtten 20 dB -22.44 dBm

Avg
Log

10
dB/

Offst
11.8

dB

DI

A3.0
dBm

PAvg
100

i 3
W1 52 — e

53 FC pprr™]

AR

Center 1.908 GHz
#Res BW 100 kHz

Span 20 MHz
#/BW 300 kHz Sweep 19.98 ms (1000 pts)

FDD Band 2 _ Channel No. 9538

Ref 20.4 dBm

Mkr1 1.710000 GHz
#Atten 20 dB -22.01 dBm

Avg
Log

10
dB/

Offst
1.4

dB

Dl

-13.0
dBm

Phvg
100

o -

w1 52
53 FC

AR

Center 1.712 GHz
#Res BW 100 kHz

Span 20 MHz
#ABW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 4 _ Channel No. 1312

Test Report No.: 19660245 001
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A TUVRheinland”

Ref 20.4 dBm

Avg
Log
10

dB/

Offst
11.4
dB

Dl
13.0
dBm

PAvg
100
w1 52
53 FC
AA

#Atten 20 dB

Mkr1 1.755000 GHz
-24.5 dBm

:
i

Center 1.753 GHz
#Res BW 100 kHz #ABW 300 kHz  Sweep

Span 20 MHz
19.98 ms (1000 pis)

FDD Band 4 _ Channel No. 1513

Ref 20 dBm

Avg
Log
10

dB/

Offst
11
dB

DI
-13.0
dBm

PAvg
100
w1 52
53 FC
AA

#Atten 20 dB

Mkr1 824.000 MHz
-20.3 dBm

N —
[ —

o

"

Center §26.4 MHz
#Res BW 100 kHz #A/BW 300 kHz  Sweep

Span 20 MHz
19.98 ms (1000 pts)

FDD Band 5 _ Channel No. 4132

Test Report No.: 19660245 001 Date: 13.10.2016
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Mkr1 849.000 MHz
Ref 20 dBm #Atten 20 dB -24.14 dBm
Avg
Log

10
dB/ i Y
Offst {

11

dB ' I

DI || |
dBem ¥
00" P -
W1 S2[ e fai]

53 FC [Hrg,
AA

Center 846.6 MHz Span 20 MHz
#Res BW 100 kHz #ABW 300 kHz  Sweep 19.98 ms (1000 pts)

FDD Band 5 _ Channel No. 4233

Test Report No.: 19660245 001 Date: 13.10.2016 Page 33 of 49



A_ TUVRheinland®

www.tuv.com

Conducted Spurious Emission

Result Pass

o FCC Part 2.1051, 2.1057, 22.917(a)(b), 24.238(a)(b),27.53(h) &

Specification RSS 132 Issue 3 section 5.5, RSS 133 Issue 6 section 6.5 (i)(ii),
RSS 139 Issue 3 section 6.6(i)(ii)

Measurement Bandwidth (RBW)  100KHz/1MHz

Detector Function Peak

. Shall be attenuated below the transmitter power (P in watt) by at least 43+10log(P)
Requirement dBm

Test Setup:

Wireless
Communication
Tester — R&S CMW500

Splitter Spectrum Analyzer

EUT

Note: For measurement of Conducted Spurious Emission, section 6.0 in “971168 D01 Power Meas
License Digital Systems v02r02” was used.

Test Report No.: 19660245 001 Date: 13.10.2016 Page 34 of 49
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Test Results

A TUVRheinland*

Remark: Limit for antenna port conducted spurious emission test is -13dBm

Ref 30 dBm

Mkr1 449.5 MHz

Atten 10 dB -35.68 dBm

Peak
Log

10
dB/

Offst
N5

dB

M1 52

§3 FC oot

Start 30 MHz

#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz Sweep 100.5 ms (401 pts)

Ref 30 dBm

Mkr1 1.8550 GHz

Atten 10 dB 22.72 dBm

Peak 1
Log

10
dB/

Oftst
N5

dB
DI

13.0

dBm

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#/BW 3 MHz Sweep 190 ms (401 pts)

FDD Band 2 _ Channel No. 9262

Test Report No.: 19660245 001
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A_ TUVRheinland”

Ref 30 dBm

Mkr1 437.4 MHz

Atten 10 dB -35.34 dBm

Peak
Log

10
dBf

Offst
N5

dB

M1 52

§3 FC [t

Start 30 MHz
#Res BUW 100 kHz

Stop 1 GHz

#VBW 300 kHz Sweep 100.5 ms (401 pts)

Ref 30 dBm

Mkr1 1.9025 GHz

Atten 10 dB 22.97 dBm

Peak 1
Log ¢

10
dB/

Offst
N5

dB
Dl

13.0
dBm

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (401 pts)

FDD Band 2 _ Channel No. 9400

Test Report No.: 19660245 001
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A_ TUVRheinland”

Ref 30 dBm Atten 10 dB

Mkr1 437.4 MHz
-35.34 dBm

Peak
Log

10
dB/

Oftst
N5

dB

M1 52

53 FC

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Stop 1 GHz

Sweep 100.5 ms (401 pts)

Ref 30 dBm Atten 10 dB

Mkr1 1.9025 GHz
23.33 dBm

Peak <1>
Log

10
dB/

Offst
N5

dB
DI

3.0
dBm

o WWW”WMMHMW

M1 52
53 FC

Start 1 GHz

#Res BW 1 MHz #VBW 3 MHz

Stop 20 GHz

Sweep 190 ms (401 pts)

FDD Band 2 _ Channel No. 9538

Test Report No.: 19660245 001 Date: 13.10.2016
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A_ TUVRheinland”

Ref 30 dBm

Mkr1 355.0 MHz

Atten 10 dB -35.24 dBm

#Peak
Log

10
dB/

Oftst
N3

dB

M1 52

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz Sweep 100.5 ms (401 pts)

Ref 30 dBm

Mkr1 1.7125 GHz

Atten 10 dB 21.97 dBm

#Peak| .
Log <

10
dB/

Offst
N3

dB
DI

13.0

dBm

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#VBW 3 MHz Sweep 190 ms (401 pts)

FDD Band 4 _ Channel No. 1312

Test Report No.: 19660245 001
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A TUVRheinland*

Ref 30 dBm Atten 10 dB

Mkr1 694.5 MHz
-35.4 dBm

#Peak
Log

10
dB/

Oftst
N3

dB

M1 52
53 FC

Start 30 MHz

#Res BUW 100 kHz #/BW 300 kHz

Stop 1 GHz

Sweep 100.5 ms (401 pts)

Ref 30 dBm Atten 10 dB

Mkr1 1.7600 GHz
22.41 dBm

#Peak| 2
Log @

10
dB/

Offst
N3

dB
Dl

-13.0

dBm

l.“l MAH\‘MW"‘W\MJ..1M [ i e

M1 52
53 FC

Start 1 GHz

#Res BW 1 MHz #VBW 3 MHz

Stop 20 GHz

Sweep 190 ms (401 pis)

FDD Band 4 _ Channel No. 1412

Test Report No.: 19660245 001 Date: 13.10.2016
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A TUVRheinland*

Ref 30 dBm Atten 10 dB

Mkr1 578.1 MHz
-35.77 dBm

#Peak
Log

10
dBf

Offst
N3

dB

M1 52
33 FC

et dnnn

[ e e

Start 30 MHz
#Res BW 100 kHz

#VBW 300 kHz

Stop 1 GHz
Sweep 100.5 ms (401 pts)

Ref 30 dBm Atten 10 dB

Mkr1 1.7600 GHz
21.92 dBm

#Peak

1
Log @

10
dB/f

Oftst
N3

dB
DI

13.0

dBm

gttt

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 20 GHz

#/BW 3 MHz Sweep 190 ms (401 pts)

FDD Band

4 Channel No. 1513

Test Report No.: 19660245 001
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Ref 30 dBm

Mkr1 825.4 MHz

Atten 10 dB 17.53 dBm

#Peak
Log

H

10
dB/

Offst
N3

dB
Di

-13.0

dBm

M1 S2
53 FC[r™

WWMWWMMWWWWJ

Start 30 MHz

#Res BW 100 kHz

Stop 1 GHz

#/BW 300 kHz Sweep 100.5 ms (401 pts)

Ref 30 dBm

Mkr1 2.9800 GHz

Atten 10 dB -25.2 dBm

#Peak
Log

10
dB/

Offst
N3

dB
Dl

13.0

dBm

MVWL LA FENETA arw"ﬁ% ..

M1 52
33 FC

Start 1 GHz
#Res BW 1 MHz

Stop 10 GHz

#/BW 3 MHz Sweep 22.5 ms (401 pts)

FDD Band 5 _ Channel No. 4132
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Ref 30 dBm

Mkr1 837.5 MHz

Atten 10 dB 18.8 dBm

#Peak
Log

10
dB/

= H

Oftst
N3

dB
Dl

13.0

dBm

M1 52

S3 FCp-™

R e, T | Rl L W) PRI TR LW-\MM.W

Start 30 MHz

#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz Sweep 100.5 ms (401 pts)

Ref 30 dBm

Mkr1 2.9800 GHz

Atten 10 dB -24.01 dBm

#Peak
Log

10
dB/

Offst
N3

dB
DI

3.0
dBm

\2\""""%.—#’“\’

s P PO ekl i i P

M1 52
53 FC

Start 1 GHz
#Res BW 1 MHz

Stop 10 GHz

#VBW 3 MHz Sweep 22.5 ms (401 pts)

FDD Band 5 _ Channel No. 4183
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Mkr1 847.2 MHz
Ref 30 dBm Atten 10 dB 17.4 dBm
#Peak
Log
10 @
dB/
Offst
3
dB

DI
A13.0
dBm

H

M1 S2
§3 FC [ty !

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 100.5 ms (401 pts)

Mkr1 2.9800 GHz
Ref 30 dBm Atten 10 dB -24.79 dBm
#Peak
Log
10
dB/
Offst
M3
dB

DI
A13.0
dBm

M1 52
53 FC

Start 1 GHz Stop 10 GHz
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Frequency Stability
Result

Specification

Requirement

Test Setup:

EUT

A_ TUVRheinland"

Pass

FCC Part 2.1055(a) (2), 22.355, , 24.235, 27.54 & RSS 132 Issue 3 section 5.3,
RSS 133 Issue 6 section 6.3, RSS Issue 3 section 6.4

Frequency Stability shall be sufficient to ensure that the fundamental

emission stay within the authorised frequency blok.

Wireless

Attenuator Communication

Tester — R&S CMW500

Note: For measurement of Frequency Stability, section 9.0 in “971168 D01 Power Meas License Digital

Systems v02r02” was used.

Test Results:

Frequency Stability on Voltage variation

FDD Band 2 - Channel No: 9400 ; Temperature: 22°C
Channel Frequency Error Frequency
Voltage (V) Fre((qﬁgncy (H2) Error (ppm) Limit (ppm)
3.7 1880 -2.93 -0.0016 +2.5
3.8 1880 -3.83 -0.0020 +2.5
3.9 1880 -2.83 -0.0015 +2.5
4.0 1880 2.20 0.0012 +2.5
4.1 1880 -2.07 -0.0011 +2.5
4.2 1880 -1.47 -0.0008 2.5
FDD Band 4 - Channel No: 1412 ; Temperature: 22°C
Channel Frequency Error Frequency
Voltage (V) Fre?:Ze)ncy (H2) Error (ppm) Limit (ppm)
3.7 1732.4 3.55 0.0020 +2.5
3.8 1732.4 3.18 0.0018 +2.5
3.9 1732.4 4.61 0.0027 +2.5
4.0 1732.4 4.09 0.0024 +2.5
4.1 1732.4 2.56 0.0015 +2.5
4.2 1732.4 3.35 0.0019 +2.5
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FDD Band 5 - Channel No: 4183 ; Temperature: 22°C
Channel Frequency Frequency
Voltage (V) Fre?l_L:Ze)ncy Error (Hz) Error (ppm) Limit (ppm)
3.7 836.6 -1.53 -0.0018 +2.5
3.8 836.6 2.50 0.0030 2.5
3.9 836.6 -1.94 -0.0023 +2.5
4.0 836.6 -1.75 -0.0021 2.5
4.1 836.6 -1.19 -0.0014 +2.5
4.2 836.6 -2.70 -0.0032 2.5

Frequency Stability on Temperature variation at constant nominal power supply

FDD Band 2- Channel No: 9400 ; Voltage: 3.9VvDC
Channel Frequency Error Frequency
o .
Temperature (°C) Fre(a_L'JZe)ncy (H2) Error (ppm) Limit (ppm)
-30 1880 -4.99 -0.0027 2.5
-20 1880 -4.69 -0.0025 +2.5
-10 1880 4.97 0.0026 2.5
0 1880 4.82 0.0026 +2.5
10 1880 4.71 0.0025 2.5
20 1880 -2.29 -0.0012 +2.5
30 1880 4.53 0.0024 2.5
40 1880 -4.03 -0.0021 +2.5
50 1880 4.02 0.0021 +2.5
FDD Band 4- Channel No: 1412 ; Voltage: 3.9VDC
Channel Frequency Error Frequency
o .
Temperature (°C) Frequency (H2) Error (ppm) Limit (ppm)
(Hz)
-30 1732.4 -4.51 -0.0026 +2.5
-20 1732.4 -4.32 -0.0025 +2.5
-10 1732.4 -3.71 -0.0021 +2.5
0 1732.4 -4.32 -0.0025 +2.5
10 1732.4 -4.61 -0.0027 +2.5
20 1732.4 -3.96 -0.0023 2.5
30 1732.4 6.41 0.0037 +2.5
40 1732.4 -4.90 -0.0028 2.5
50 1732.4 7.02 0.0041 +2.5
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FDD Band 5- Channel No: 4183 ; Voltage: 3.9vDC
Channel
Tem[(Joeé;etture Fret(ql_lljze)ncy Frequ%r_llczzgl Error é:rrﬁ)clu(ﬁr;(r:%/) Limit (ppm)
-30 836.6 2.34 0.0028 2.5
-20 836.6 1.98 0.0024 +2.5
-10 836.6 2.21 0.0026 2.5
0 836.6 2.13 0.0025 +2.5
10 836.6 2.63 0.0031 2.5
20 836.6 1.51 0.0018 +2.5
30 836.6 212 0.0025 2.5
40 836.6 -1.60 -0.0019 +2.5
50 836.6 1.47 0.0018 +2.5
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RF Power (ERP/EIRP) — Radiated Mode

Result

Specification

Measurement Bandwidth (RBW)

Detector Function

Requirement

Test Setup:

Pass

FCC Part 2.1046(a), 22.913(a) (2) 24.232(c), 27.50(d) (4) &
RSS 132 Issue 3 section 5.4, SRSP-503 section 5.1.3 &
RSS 133 Issue 6 section 4.1/6.4, SRSP-510.5.1.2 &

RSS 139 Issue 3 section 6.5

100KHz/1MHz
Peak
< FDD Band 2 : 2 Watts (33 dBm)
FDD Band 4 : 1 Watts (30 dBm)
FDD Band 5 : 7 Watts (38.4dBm) for FCC & 11.5 Watts (40.60dBm) for IC

Note: For measurement of RF Output Power, Test performed as per ANSI/TIA-603-D-2010 Clause

2.2.17.

Test Results

Test Case : Release 99 12.2kbps RMC
UARFCN o
FDD Band UARFCN Channel Polarization Measured Limit
Channel No. Output Power (dBm)
Frequency
V 19.20 33
9262 1852.4 H 2177 33
V 20.87 33
2
9400 1880 H 22.89 33
V 19.49 33
9538 1907.6 w 2235 33
\Y 19.97 30
1312 1712.4 H 19.16 30
\Y 21.46 30
4 1412 1732.4 H 5155 30
\Y 21.37 30
1513 1752.6 H 51.62 30
V 16.06 38.4
a1s2 8264 H 13.72 38.4
V 16.30 38.4
5 4183 836.6 H 13.69 38.4
V 16.45 38.4
4233 846.6 H 14.00 38.4
H 16.06 38.4
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Field Strength of Spurious Radiation
Result Pass

o FCC Part 2.1053(a), 22.917(a)(b), 24.238(a)(b) 27.53(h) &
Specification RSS 132 Issue 3 section 5.5,
RSS 133 Issue 6 section 6.5 (i)(ii), RSS 139 Issue 3 section 6.6(i)(ii)

Measurement Bandwidth (RBW)  100KHz/1MHz

Detector Function Peak
Shall be attenuated below the transmitter power (P) by at least 43+10log(P)

Requirement dBm,

Note: For measurement of RF Output Power, Test performed as per ANSI/TIA-603-D-2010 Clause
2.2.12.

Test Results
Test results for frequency below 1 GHz.

Worst case test results are reported for LGB RAM Variant.

Polarization Frequency | Emission Limit Margin
(MHz) (dBm) (dBm) (dB)
) 98.38 -57.05 -13 -44.05
Vertical
210.71 -58.68 -13 -45.68
) 97.6 -58.72 -13 -45.72
Horizontal
213.03 -55.78 -13 -42.78

Worst case test results are reported for 2GB RAM Variant.

Polarization | Freduency Emission Limit | margin
(MHz) (dBm) (dBm) (dB)

] 100.91 -56.84 -13 -43.84

Vertical
211.64 -57.28 -13 -44.28
) 99.27 -55.29 -13 -42.29
Horizontal
210.15 -56.29 -13 -43.29
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Test results for frequency above 1GHz

WCDMA Channel F?ehatjnennecl Polarization Frequency | Emission | Limit Margin
Band quency (MHz) (dBm) | (dBm) | (dB)
(MHz)
Vertical No Emissions Found
Low 1852.4 - .
Horizontal No Emissions Found
) Vertical No Emissions Found
2 Mid 1880.0 - .
Horizontal No Emissions Found
) Vertical No Emissions Found
High 1907.6 - —
Horizontal No Emissions Found
Vertical 3410.5 -51.39 -13 -38.39
Low 1712.4 -
Horizontal 3426.3 -49.63 -13 -36.63
. Vertical 3462.1 -48.83 -13 -35.83
4 Mid 1732.4 -
Horizontal 3459 -50.33 -13 -37.33
. Vertical 3500.3 -49.54 -13 -36.54
High 1752.6 -
Horizontal 3505.6 -50.79 -13 -37.79
Vertical 1654.3 -39.22 -13 -26.22
Horizontal 1654.2 -38.51 -13 -25.51
Vertical 2500 -48.63 -13 -35.63
Low 826.4 -
Horizontal 2500.1 -51.71 -13 -38.71
Vertical 3302.6 -50.31 -13 -37.31
Horizontal 3302.5 -48.74 -13 -35.74
Vertical 1674.7 -36.98 -13 -23.98
Horizontal 1674.6 -36.41 -13 -23.41
. Vertical 2500.1 -47.89 -13 -34.89
5 Mid 836.6 -
Horizontal 2500.2 -51.84 -13 -38.84
Vertical 3341.8 -50.37 -13 -37.37
Horizontal 3343.3 -48.17 -13 -35.17
Vertical 1690.8 -35.1 -13 -22.1
Horizontal 1690.9 -36.22 -13 -23.22
. Vertical 2550.1 -53.16 -13 -40.16
High 846.6 -
Horizontal 2549.9 -54.1 -13 -41.1
Vertical 3383.7 -50.9 -13 -37.9
Horizontal 3389.4 -48.42 -13 -35.42

**END OF TEST REPORT***
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